
Water and Sanitation Corporation (WASAC)
Republic of Rwanda

THE PROJECT
FOR

WATER SUPPLY MASTER PLAN
FOR

CITY OF KIGALI
IN THE REPUBLIC OF RWANDA

FINAL REPORT (Pre-release Version)

VOLUME 2

Kigali Water Supply Master Plan

October 2021

Japan International Cooperation Agency (JICA)

Nihon Suido Consultants Co., Ltd.
Yachiyo Engineering Co., Ltd. GE

JR(P)
21-086



EXCHANGE RATE (for Maser Plan Study)
Average value of the telegraphic 
transfer middle rates at the end of each 
month between October 2019 and 
March 2020 published by the National 
Bank of Rwanda

USD 1   ＝   RWF 923
JPY 1   ＝   RWF 8.48
USD 1   ＝   JPY 108.84



Preface

The Final Report (F/R) of the Water Supply Master Plan for City of Kigali (KWSMP) consists of the 
[...]
1) Converted from contract amount (155.6 Rwf) between Government of Rwanda and ESPINA dated 13/09/2006.
2) The cost included the construction of an intake, raw water transportation pipe, sedimentation tanks with the capacity to p roduce 40,000 m3/d, 
pump station installed with pumps with a capacity 25,000 m3/d, Culligan OFFSY filters with a capacity of 25,000 m3/d, and fiberglass tank with a 
capacity of 1,000 m3.
3) The cost included Culligan OFFSY filters with 15,000 m 3/d capacity for Nzove 2 Phase 2, and sedimentation tanks with the capacity to produce 
65,000 m3/d for New Nzove 1, Culligan OFFSY filters with the capacity of 40,000 m 3/d and other facilities, and transmission pipelines to Mountain 
Kigali and Rebero reservoirs.

The operation and maintenance system of the Nzove 1 WTP is summarized in Table 5.5-3.

Table 5.5-3 Summary of Operation and Maintenance System in Nzove WTP
Item Content Remarks

Total number of staff 53 
(Nzove 1, Nzove 2 and New Nzove 1)

Permanent: 20
Temporary: 33 (one year contract)

OM system
2 shift/day
(07:00 – 17:00: 7-8 staff/shift)
(17:00 – 07:00: 7-8 staff/shift)

One shift including 1 team leader, 2 
staff for process, 2 for laboratory and 
2-3 E&M1)

Water sampling location 

1: Raw water 
2: After biological contact oxidation or 
sedimentation
3: After filtration
4: Reservoir 

Raw water sampling at the biological 
contact oxidation tank

Sampling frequency 1 sample/hr

Analysis parameter
 pH, turbidity (once/hr)
 Bacteria, physical and chemical items, 

toxic and heavy metals (once/month)
Source: WASAC
1) E&M: electricity and machinery.

There is a laboratory in the Nzove WTP for water quality management of the whole plant and Table 5.5-4
presents the staffing structure of the laboratory.

Table 5.5-4 Summary of Laboratory Staff in the Nzove WTP
Structure of 
Laboratory Education Level No. Major Remarks (years of service in 

WASAC etc.)
Chief B. Sc. 1 Biochemistry Previous laboratory technician 

Technician College and B. Sc. 4 Biochemistry and 
other fields More than 5 years

Temporary staff B. Sc. 2 Chemistry 3 years
Total number - 7 -
Source: WASAC



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-31

(1) Nzove 1 WTP
The Nzove 1 WTP receives its water from 31 wells (14 m depth) with a total capacity of 34,700 m3/d along 
the Nyabarongo River. However, only 22 wells (with a total capacity of 28,000 m3/d) are presently 
functioning. Figure 5.5-1 shows one of the wells and collection chambers supplying water to the Nzove 1 
WTP.

One of the wells for Nzove 1 WTP One of the collection chambers (four in total)
Source: JST

Figure 5.5-1 Raw Water Source of the Nzove 1 WTP

Figure 5.5-2 shows the treatment process of the Nzove 1 WTP and Figure 5.5-3 shows the treatment 
facilities of the Nzove 1 WTP. By 2018, calcium hypochlorite [Ca(ClO)2] was used for chlorination. From 
2019, it switched to sodium hypochlorite (NaClO) with completion of on-site sodium hypochlorite 
generation system for Nzove 2 WTP and New Nzove 1 WTP.

Source: JST

Figure 5.5-2 Treatment Flow Chart of the Nzove 1 WTP
  



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-32

Biological contact oxidation tank Multi-media filter
Source: JST

Figure 5.5-3 Treatment Facilities of the Nzove 1 WTP

Design raw water quality and treated water quality are presented in Table 5.5-5. Although the concentration 
of iron and manganese in the raw water is high, the treated water can still meet the drinking water quality 
standard of Rwanda. However, the Nzove 1 WTP is unable to produce water at its original design capacity 
(40,000 m3/d) due to the insufficient number of wells (intake capacity of 31 wells is around 34,700 m3/d), 
clogging of wells (9 existing wells are out of working) and deterioration of the biological contact oxidation 
filters. The actual capacity of the Nzove 1 WTP is approximately 25,000 m3/day.

Table 5.5-5 Raw Water and Treated Water Quality of the Nzove 1 WTP (in 2018)

Parameter Unit
Design Raw 

Water 
Quality

Current Raw 
Water 

Quality 1)

Current 
Raw 

Water 
Quality 2)

Treated Water Quality Drinking 
Water 

Quality 
Standards

After 
Oxidation Finish Water

Turbidity NTU <10 17-43
28 7.0 2.3 1.2-3.0

2.3 5

Iron (Fe) mg/L 10 9.0-38
15 3.48 0.16 0.08-0.31

0.19 0.3

Manganese 
(Mn)

mg/L 3.2 1.4-4.1
2.7 0.418 0.016 0.010-0.025

0.020 0.1

Ammonia 
(NH3)

mg/L 7.9 0.1-2.0
1.3 0.16 0.05 0.01-0.10

0.06 0.5

Fluoride (F-) mg/L - 0.29-10.5
4.03 <0.02 - 0.04-0.90

0.32 1.0

Cooper (Cu) mg/L - 0.8-2.5
1.6 0.72 - 0.01-0.06

0.03 1.0

Chromium 
(Cr+6) mg/L - 0.10-5.1

1.4 0.035 - 0.003-0.020
0.011 0.05

Cyanide (CN-) mg/L - 0.030-0.120
0.061 0.23 - 0.001-0.012

0.004 0.01

Source: 2018 Monthly Report of WASAC
Up figures: min.-max. values / Low figures: average values
1): The results of the laboratory at Nzove WTP
2): The results of WASAC central laboratory

Chemicals and electricity consumption are summarized in Table 5.5-6. Unit power consumption in the 
Nzove 1 WTP is 1.45 kWh/m3-water production, which is higher than that of the Nzove 2 and the New 
Nzove 1 WTP (1.12 kWh/m3-water production) and the average values in Japan (0.3-0.4 kWh/m3-water 
production). The main reason for this is due to high power consumption of the transmission pump station
and the internal pump station.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-33

Table 5.5-6 Summary of Chemicals and Electricity Consumption in Nzove 1 WTP
Item Unit 2018 Remarks

Treated water volume m3/d 17,000 Average 12,700 m3/d in 2019 May
Calcium hydroxide 
[Ca(OH)2] Kg/year 86,950

Dosage of Ca(OH)2 mg/L 5.3 Average value calculated from consumption.
Calcium hypochlorite 
[Ca(ClO)2] Kg/year 45

Dosage of Ca(ClO)2 mg/L - Not applied now.

Salt consumption Kg/year 158,800 The figure including usage for Nzove 2 and New Nzove 1 
WTP in 2018

Dosage of NaClO mg/L 2
Dosage of coagulant 
(Sudfloc) mg/L 15 Average value of whole WTP in 2018. Dosage of coagulant 

in Nzove 1 WTP is not available.

Power consumption kWh/year 3,870,000
Estimated from the data of 2019 May (7 months operation 
per year). Nzove 1 and Nzove 2 WTP shared pumping 
station to Ntora reservoir. 

Unit power consumption 
(excluding pump station) kWh/m3 1.45 Average value in May 2019. For whole WTP, the value is 

1.17 kWh/m3 in 2018.

Unit operation & 
maintenance (OM) cost Rwf/m3 376

(estimated)

334 RWF/m3 for whole WTP in 2018 (including chemicals, 
power for production and transmission, personnel, 
administration, depreciation cost and other costs). Of which, 
power costs account for 52%.

Source: WASAC and JST

Major challenges for operation and maintenance (O&M) are summarized in Table 5.5-7.

Table 5.5-7 Major Challenges for O&M in the Nzove 1 WTP
Item Content Remarks (Urgency)

Technical aspect

1. Shortage of raw water quantity (construction more wells) High
2. Rehabilitation or reconstruction of treatment facilities High
3. Low treatment efficiency of Fe and Mn of biological contact 

oxidation Medium

4. High turbidity of raw water Medium
5. No automatic control system Medium
6. Flow out of filter media Low
7. Shortage of analysis equipment in the laboratory Low

Organizational 
aspect

8. Capacity development of OM staff Medium-High
9. Shortage of staff number Medium
10. Frequent personnel movement Low
11. QC activity in the laboratory High

Financial aspect

12. Reduction of high OM cost High
13. Shortage of vehicle Medium
14. Shortage of budget for purchasing daily supplies (such as a 

fan) Low

Others
15. Shortage of standard operation procedure (SOP) Low
16. Backwash wastewater discharge without proper treatment Low
17. Blackout (now the situation has been improved) Low

Source: WASAC and JST

The Nzove 1 is degraded both for its capacity and structure. The decrease of the capacity (Design capacity; 
40,000 m3/day, Actual production; 17,000 m3/day) can be due to the degradation and an insufficient number 
of wells, as described before, and the faulty construction. Figure 5.5-4 illustrates the problems of the Nzove 
1 structure. From an interview with a manager in charge of the WTP, it was found that the support (base) 
concrete slab was seriously damaged by cracks at the time of construction. The cracks at the base slab of 



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-34

underdrain cause water quality degradation due to the leakages before/after filtration. It also decreases the 
water quantity to optimize the finished quality. Many cracks and water leakages were also observed (Figure 
5.5-5). The cracks were caused by the cold joints at the time of construction.

In addition, Nzove 1 has an energy efficiency problem as unnecessary intermediate pumps are utilized for 
the final filtration process. The gravity filtration system at the Nzove 1 is designed as a gravity flow to 
avoid the excessive equipment and energies.

Source: JST

Figure 5.5-4 Schematic of the Nzove 1 Problems

Source: JST

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

c

cv

cv

cvcv

R e-ba r not connected between betwe en structural wa ll a nd underdra in base

⇒Crack and Leakag es,  Sand an d untreated water leakages

P oor concrete construction  (No crack -inducing  jo ints a t a ll)

⇒Crack ,  S and and untreated wa ter lea kages

Ba se C oncrete o f U nderdra in (Nozzle  type)

cv

O ther S tructural cracks m ostly 

derived from cold join ts a t the 

tim e of construction



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-35

Figure 5.5-5 Issues on the Nzove1: Cracks and Leakages Visible from Outside

(2) Nzove 2 WTP
The Nzove 2 WTP recieves its raw water from the Nyabarongo River. Figure 5.5-6 shows the intake 
facilities for the Nzove 2 WTP.

Old intake for Nzove 2 WTP (only for emergency use 
now)

New intake with grit chamber for Nzove 2 WTP 
(including New Nzove 1 WTP)

Source: JST

Figure 5.5-6 Raw water Intake Facility of the Nzove 2 and the New Nzove 1 WTP
  
Figure 5.5-7 shows treatment process of the Nzove 2 WTP and Figure 5.5-8 shows the treatment facilities 
of the Nzove 2 WTP, which was constructed under two stages for pressure filtration process (25,000 m3/d 
during Phase 1 and 15,000 m3/d during Phase 2). Sodium hypochlorite is produced on-site for chlorination 
and the average dosage is 2 mg/l.

Source: JST

Figure 5.5-7 Treatment Flow Chart of the Nzove 2 WTP



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-36

Mixing, flocculation, sedimentation and aeration 
facilities Pressure filters (2 stages filtration)

Source: JST
Figure 5.5-8 Treatment Facilities of the Nzove 2 WTP

Raw water quality and treated water quality are presented in Table 5.5-8. Although the turbidity of the raw 
water is very high during the rainy season, the treated water can still meet the drinking water quality 
standard of Rwanda. However, during actual operation, when turbidity of raw water exceeds 10,000 NTU, 
intake stop is applied. Table 5.5-9 presents a summary of intake stop records in 2017. 



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-37

Table 5.5-8 Raw Water and Treated Water Quality of the Nzove 2 WTP (in 2018)

Parameter Unit Current Raw Water 
Quality

Treated Water 
Quality Rwanda Standard

pH - 7.0-7.6
7.1

7.2-7.7
7.4 6-9

Turbidity NTU 370-6,040
1,994

0.35-1.40
0.93 5

Color TCU 1,023-28,150
9,297

2-57
11 15

Iron (Fe) mg/L 3.8-43
17.2

0.03-0.23
0.10 0.3

Manganese (Mn) mg/L 0.4-3.5
1.8

0.003-0.055
0.032 0.1

Ammonia (NH3) mg/L 0.7-7.2
2.7

0.01-0.18
0.05 0.5

Coliform CFU/100mL 4.9×102-2.6×105

6.4×104
Nil Nil

Cl2 mg/L - 1.2-1.7 0.2-0.5
Source: 2018 Monthly Report of WASAC

Table 5.5-9 Summary of Intake Stop due to High Turbidity (in 2017)

No. Date Intake Stop Time
(hr)

Monthly Intake Stop 
Time (hr/month) Remark

1 Jan. 2 5 5 >20,000 NTU
2 Mar. 10 5 8 >15,000 NTU
3 Mar. 21 3

>10,000 NTU

4 Apr. 11 6 6
5 Sep. 7 9

32

6 Sep. 9 4
7 Sep. 11 3
8 Sep. 19 4
9 Sep. 20 3
10 Sep. 26 8
11 Sep. 27 1
12 Oct. 10 4

83

13 Oct. 11 17
14 Oct. 13 18
15 Oct. 16 5
16 Oct. 18 3
17 Oct. 20 9
18 Oct. 27 17
19 Oct. 28 3
20 Oct. 29 7
21 Nov. 7 10 1322 Nov. 11 3
23 Dec. 3 5 5

Min. 1
Average 6.6

Max. 18
Source: 2017 Monthly Report of WASAC

Chemicals and electricity consumption are summarized in Table 5.5-10.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-38

Table 5.5-10 Summary of Chemicals and Electricity Consumption in the Nzove 2 WTP
Item Unit 2018 Remarks

Treated water volume m3/d 37,600 Estimated from total treated water volume of 
whole WTP and Nzove 1 in 2018.

Salt consumption Kg/year 158,800 Value for whole WTP in 2018
Dosage of NaClO mg/L 2

Power consumption kWh/year 15,370,000
(estimated)

In 2018, Nzove 1 and Nzove 2 WTP shared 
pumping station to Ntora reservoir. 

Unit power consumption 
(excluding pump station) kWh/m3 1.12 Estimated from total power consumption of 

whole WTP and Nzove 1 

Unit operation & 
maintenance (OM) cost Rwf/m3 326

(Estimated)

Including chemicals, power for production and 
transmission, personnel, administration, 
Depreciation cost and other costs). 

Source: WASAC and JST
Up figures: min.-max. values
Low figures: average values

Major challenges for operation and maintenance (O&M) are summarized in Table 5.5-11.

Table 5.5-11 Major Challenges for O&M in the Nzove 2 WTP
Item Content Remarks (Urgency)

Technical aspect

1. High turbidity of raw water during the rainy season High

2. Capacity shortage of transmission pipe Medium (to be solved under 
JICA’s grant project)

3. Difficult for the OM of pressure filter operation Medium-Low (handed-over in 
May 2019)

4. Shortage of analysis equipment in the laboratory Low

Organizational 
aspect

5. Capacity development of OM staff High
6. Shortage of staff number Medium
7. QC activity in the laboratory High

Financial aspect 8. Reduction of high OM cost Medium (lower than Nzove 1)

Others

9. Improvement of standard operation procedure (SOP) Low
10. Backwash wastewater discharge without proper 

treatment Low

11. Blackout (now the situation has been improved) Low

12. Intake facilities damage due to flood High (long-term solutions are 
needed)

Source: WASAC and JST

(3) New Nzove 1 WTP
The New Nzove 1 WTP receives its raw water from the Nyabarongo River using new intake facilities with 
a capacity of 105,000 m3/d as shown in Figure 5.5-9. The current capacity of the New Nzove 1 WTP is 
40,000 m3/d and the WTP is proposed to be expanded to 65,000 m3/d in the future just by just installing 
25,000 m3/d pressure filters.

Figure 5.5-9 shows the treatment process of the New Nzove 1 WTP and Figure 5.5-10 shows the treatment 
facilities of the New Nzove 1 WTP. Sodium hypochlorite is produced on-site for chlorination. It was handed 
over to WASAC from Culligan in the middle of 2020.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-39

Source: WASAC and JST

Figure 5.5-9 Treatment Flow Chart of the New Nzove 1 WTP (As of June 2019)

Mixing, flocculation, sedimentation and aeration 
facilities

Pressure filters (2 stages filtration, open space on left 
will be used for installing filters of New Nzove 1 Phase 2 
in future)

Transmission pump station Supervisory Control and Data Acquisition (SCADA) 
Source: JST

Figure 5.5-10 Facilities of the New Nzove 1 WTP

Raw water quality and treated water quality are presented in Table 5.5-12.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-40

Table 5.5-12 Raw Water and Treated Water Quality of the New Nzove 1 WTP (May 2019)

Parameter Unit Current Raw Water 
Quality

Treated Water 
Quality Rwanda Standard

pH - - - 6-9

Turbidity NTU 890-8,100
1,944 - 5

Color TCU - - 15
Iron (Fe) mg/L - - 0.3
Manganese (Mn) mg/L - - 0.1
Ammonia (NH3) mg/L - - 0.5
Coliform CFU/100mL - - Nil
Cl2 mg/L - - 0.2-0.5
Source: WASAC

Chemicals and electricity consumption are summarized in Table 5.5-13. Comparing with the Nzove 1 WTP, 
the unit electricity consumption of the New Nzove 1 WTP is at a lower level. 

Table 5.5-13 Summary of Chemicals and Electricity Consumption in New Nzove 1 WTP
Item Unit 2019 Remarks

Treated water volume m3/d 36,300 Average production from Jan. to Jun. 2019
Salt consumption Kg/day 600 For whole WTP use
Dosage of NaClO mg/L 2
Power consumption kWh/day 23,321

Unit power consumption kWh/m3 0.64
Partial power consumption of transmission pumping 
stations is not included. The value is considered to 
be same as that of Nzove 2 WTP (1.12 kWh/m3)

Unit operation & 
maintenance (OM) cost RWF/m3 321

(estimated)

Including chemicals, power for production and 
transmission, personnel, administration, 
Depreciation cost and other costs. 

Source: WASAC and JST

Major challenges for operation and maintenance (O&M) are summarized in Table 5.5-14.

Table 5.5-14 Major Challenges for O&M in the New Nzove 1 WTP
Item Content Remarks (Urgency)

Technical aspect

1. High turbidity of raw water during the rainy season High

2. Capacity shortage of transmission pipe Low (transmission pipe to 
Mountain Kigali is on-going)

3. Difficult for the OM of pressure filter operation Medium-Low (handed-over in 
May 2019)

Organizational 
aspect

4. Capacity development of OM staff High
5. Shortage of staff number Medium
6. QC activity in the laboratory High

Financial aspect 7. Reduction of high OM cost Medium (lower than Nzove 1)

Others

8. Improvement of standard operation procedure (SOP) Low
9. Backwash wastewater discharge without proper 

treatment Low

10. Blackout (now the situation has been improved) Low

11. Intake facilities damage due to flood High (long-term solutions are 
needed)

Source: WASAC and JST



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-41

Kimisagara Water Treatment Plant (WTP)
The Kimisagara WTP is located in the Kimisagara Sector of the Nyarugenge District, about 1km from the 
city center. The Kimisagara WTP abstracts raw water from the Yanze River, a secondary tributary of the 
Nyabarongo River. The intake with the pre-sedimentation tank is located at about 6 km from the Kimisagara 
WTP. The clarified water is gravitated to the Kimisagara WTP through a pipe of DN600 up to a point called 
the Bwino, where the pipe is divided into four ND300 pipes.

Intake for Kimisagara WTP Pre-sedimentation tanks
Source: JST

Figure 5.5-11 Raw Water Intake and Pre-treatment Facilities of the Kimisagara WTP

The Kimisagara WTP was constructed in 1981 and expanded in 1988 by the SAUR (a French water 
company). The design capacity and current capacity is 24,000 m3/d and 22,000 m3/d, respectively. Figure 
5.5-12 shows the treatment process of the Kimisagara WTP and Figure 5.5-13 shows the treatment facilities 
of the Kimisagara WTP. Calcium hypochlorite [Ca(ClO)2] was used for chlorination and average dosage in 
2018 was 1.3 mg/l. Now sodium hypochlorite (NaOCl) is applied and calcium hypochlorite is only used 
for special case (such as when a failure occurs with the sodium hypochlorite generation system).

Source: JST



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-42

Figure 5.5-12 Treatment Flow Chart of the Kimisagara WTP

High-rate clarification basins Tube settler sedimentation basins (front) and rapid sand 
filters (back) 

Source: JST
Figure 5.5-13 Treatment Facilities of the Kimisagara WTP

Raw water quality and treated water quality are presented in Table 5.5-15.

Table 5.5-15 Raw Water and Treated Water Quality of the Kimisagara WTP

Parameter Unit Current Raw Water 
Quality Treated Water Quality Rwanda Standard

pH - 7.0-7.0
7.0

7.0-7.0
7.0 6-9

Turbidity NTU 44-1,183
368

0.55-2.29
1.32 5

Color TCU - - 15

Iron (Fe) mg/L 0.03-2.90
1.15

0.00-0.09
0.04 0.3

Manganese (Mn) mg/L 0.01-0.33
0.13

0.009-0.153
0.051 0.1

Ammonia (NH3) mg/L 0.00-0.35
0.08

0.00-0.19
0.06 0.5

Coliform CFU/100mL 1.5×102-3.1×105

5.7×104 Nil Nil

Cl2 mg/L - 1.0 0.2-0.5
Source: WASAC

The Operation and Maintenance system of the Kimisagara WTP is summarized in Table 5.5-16.

Table 5.5-16 Summary of Operation and Maintenance System in the Kimisagara WTP
Description O/M Activities Remarks

Total number of staff 86 
(including OM on distribution network)

Permanent: 28
Temporary: 58 (one year contract)

OM system
2 shift/day
(07:00 – 17:00: 6 staff/shift)
(17:00 – 07:00: 6 staff/shift)

One shift including 2 staff for process 
and E&M1), 2 for laboratory, 2 
workers. Totally in 4 teams.

Water sampling location 

1: Raw water 
2: After sedimentation
3: After filtration
4: Reservoir 

Raw water sampling at receiving well.

Sampling frequency 1 sample/hr (raw water)
1 sample/2 hr (filter)



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-43

Description O/M Activities Remarks

Analysis parameters
 pH, turbidity
 pH, turbidity, residual chlorine (Cl2)
 Turbidity, Cl2, coliform, E. coli 

Raw water
Filtered water and reservoir
Distribution network

Source: WASAC

Chemicals and electricity consumption are summarized in Table 5.5-17. 

Table 5.5-17 Summary of Chemicals and Electricity Consumption in the Kimisagara WTP
Item Unit 2018 Remarks

Treated water volume m3/d 23,350 Average production in 2018
Dosage of Sudfloc mg/L 5.8 Annual average dosage in 2018
Dosage of polymer mg/L 0.046 Annual average dosage in 2018
Dosage of Ca(ClO)2 mg/L 1.34 Annual average dosage in 2018
Dosage of Ca(OH)2 mg/L 0.17 Annual average dosage in 2018
Power consumption kWh/year 7,401,046

Unit power consumption kWh/m3 0.87 Average 2018 (including transmission and 
distribution power consumption)

Unit operation & 
maintenance (OM) cost Rwf/m3 271 Chemicals, power, personnel and other costs 

(2018 average)
Source: WASAC

Major challenges for operation and maintenance (O&M) are summarized in Table 5.5-18.

Table 5.5-18 Major Challenges for O&M in the Kimisagara WTP
Item Content Remarks (Urgency)

Technical aspect

1. Raw water quantity during the dry season is less than the 
current capacity of the WTP. (Yanze River’s discharge is 
lower than 19,000 m3/d in the dry season.) Thus, capacity 
expansion may be difficult.

High
(but difficult to find solutions)

2. Heavy metals issues of raw water quality (It was reported 
that barium, lead and cadmium had exceeded the standard. 
Pollution sources should be identified.) 

High

3. Some tube settlers have fallen off due to excessive sludge. 
The improvement is necessary. High

4. High turbidity of raw water during the rainy season (even 
there is pre-sedimentation tank) High-Medium

5. Rehabilitation of flow-rate meter for raw water Low
Organizational 
aspect

6. Capacity development of OM staff Medium
7. Shortage of staff number Low

Financial aspect 8. Reduction of high OM cost Medium 

Others
9. Improvement of standard operation procedure (SOP) Low
10.Backwash wastewater discharge without proper treatment Low
11.Blackout (now the situation has been improved) Low

Source: WASAC

Karenge Water Treatment Plant (WTP)
The Karenge WTP is located in the Rwamagana District, about 50 km southeast of the CoK. The Karenge 
WTP abstracts raw water from the Mugesera Lake. The outline of the Mugesera Lake is summarized in 
Table 5.5-19.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-44

Table 5.5-19 Outline of the Mugesera Lake
Item Content Remarks

Altitude 1,360 m CoK: 1,400-1,600 m
Surface area of the lake 21 km2

Average storage 253 million m3 Estimated from the surface and mean 
depth.

Inflow river 5 rivers Nyirabidibili, Rwangunda, Mwanbu,
Ruvomo and Nyabarongo rivers.

Outflow river No Overflow to Nyabarongo River in high 
water level

Rainfall 951 mm

Water level fluctuation 3-4 m 2.7m from Jan. to Jun. of 2019 (hearing 
information)

Pollution sources of catchment area Non-point source
Source: Development of National Integrated Water Supply and Sanitation Master Plans for Rwanda (Baseline Data Report) and JST

The intake pump station is located at the Lakeshore edge, about 1 km from the Karenge WTP.

Water source and intake (center of the Lake, app. 500m 
from the Lakeshore edge) for Karenge WTP .

Pump station (left) of Karenge WTP, which is facing the 
risk of inundation during the rainy season.

Source: JST
Figure 5.5-14 Raw Water Intake Pump Station of the Karenge WTP

The Karenge WTP was constructed in 1975 by the AIDR (Association International de Development Rural) 
with 3,800 m3/d capacity for rural water supply and expanded in 1985 by the SADE to 7,200 m3/d. In 2008, 
another extension and rehabilitation were conducted by the SOGEA-SATOM to increase the capacity to 
12,000 m3/d for supplying water to the CoK. The current capacity of the WTP is 15,000 m3/d, which has 
exceeded its original design capacity. 

Figure 5.5-15 and Figure 5.5-16 show the treatment process and treatment facilities of the Karenge WTP, 
respectively. To reduce the cost of production, sodium hypochlorite production is done at the WTP, and the 
capacity of sodium hypochlorite production is about 90 kg/d. Average dosage of sodium hypochlorite in 
2018 is 3.4 mg/l.



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-45

Cascade aeration, coagulation, flocculation, 
sedimentation facilities (2 series, 2 basins/series)
Source: JST

Rapid sand filters (3 series, 2 basins/series)

Figure 5.5-16 Treatment Facilities of the Karenge WTP

Raw water quality and treated water quality are presented in Table 5.5-20. As shown in Table 5.5-20, the 
turbidity of raw water is very low, which resulted in poor coagulation and sedimentation. In addition, 
although color, iron, manganese, nitrogen, phosphorus and cyanide show higher levels, the treated water 
can still meet the drinking water quality standard of Rwanda. It should be pointed out that the Mugesera 
Lake is in the eutrophic state as the total nitrogen and phosphorus concentrations are 5.96 mg/L and 0.99 
mg/L, respectively and have exceeded the eutrophication limit of nitrogen (0.6 to 1.5 mg/L) and phosphorus 
(0.03 to 0.1 mg/L). 

Figure 5.5-15 Treatment Flow Chart of the Karenge WTP

Sudfloc
NaClO

BentoniteIntake Pum
p Station (15,000 m

3/d)

To rural area (15%) and 
the City of Kigali (85%)

Rapid Sand 
Filters

(3 series,
2 basins/ 
series)

Transmission 
Pump Station 

(3 sets)

Backwash Wastewater
Sludge Reuse

Cascade 
Aeration Reservoir

Coagulation, 
Flocculation, 

Sedimentation 
(2 series, 2 

basins/series)

NaClO

Sludge 
Drying Bed
(2 series, 2 

basins/series)

Booster Pump 
Station 

Source: JST



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-46

Table 5.5-20 Raw Water and Treated Water Quality of Karenge WTP

Parameter Unit Current Raw Water 
Quality

Treated Water 
Quality Rwanda Standard

pH - 7.3-8.2
8.0

7.4-7.8
7.6 6.5-8.5

Turbidity NTU Dry: 19-32
Wet: 20-34

0.7-1.5
1.0 5

Color TCU 209-1,865
371

8.3-14.2
11.2 15

DO mg/L 8.1-16.7
14.3 -

Organic mater mg/L 3.1-12.5
8.5

0.9-2.0
1.2

Iron (Fe) mg/L 0.5-1.9
1.0

0.04-0.06
0.05 0.3

Manganese (Mn) mg/L 0.28-0.84
0.47

0.009-0.015
0.013 0.1

Fluoride (F-) mg/L 1.2-5.2
3.4

0.3-0.5
0.4 1.5

Ammonia (NH3-N) mg/L 0.09-0.35
0.22

0.001-0.1
0.004 0.5

T-N mg/L 0.85-9.21
5.96 -

T-P mg/L 0.59-1.70
0.99 -

Cyanide (CN-) mg/L 0.07-0.52
0.27

0.000-0.015
0.006 0.05

Coliform CFU/100mL 5.8×103-1.1×104 <1 Nil

Cl2 mg/L - 0.2-0.9
0.7 0.2-0.5

Source: WASAC
Up figures: min.-max. values
Low figures: average values

Operation and maintenance system of the Karenge WTP is summarized in Table 5.5-21.

Table 5.5-21 Summary of Operation and Maintenance System in the Karenge WTP
Item Content Remarks

Total number of staff 33
(including OM on distribution network)

Permanent: 16
Temporary: 17 (one year contract)

OM system
2 shift/day
(07:00 – 17:00: 4 staff/shift)
(17:00 – 07:00: 4 staff/shift)

One shift including 2 staff for process 
and E&M1), 1 for laboratory, 1 worker.

Water sampling location 

1: Raw water 
2: After sedimentation
3: After filtration
4: Reservoir 

Raw water sampling at receiving well.

Sampling frequency 1 sample/hr (raw water)
1 sample/2 hr (filter)

Analysis items

 pH, turbidity
 pH, turbidity, residual chlorine (Cl2)
 Turbidity, Cl2, coliform, E.coli 
 Others (such as Fe, Mn, organic matter, 

NO2, NO3, PO4, F-, CN- and heavy metals)

Raw water
Filtered water and reservoir
Distribution network
Monthly monitoring

Source: WASAC
1) E&M: electricity and machinery.

Chemicals and electricity consumption of the Karenge WTP is summarized in Table 5.5-22. Unit power 



THE PROJECT FOR WATER SUPPLY MASTER PLAN FOR CITY OF KIGALI (Final Report)
Vol.2 Kigali Water Supply Master Plan

5-47

consumption in the Karenge WTP is 1.74 kWh/m3-water production and transmission, which is much higher 
than that of the average values in Japan (0.3-0.4 kWh/m3-water production and transmission). Major reason 
for this is due to the high-power consumption of the intake pump station and transmission pump station as 
well as booster pump stations.  

Table 5.5-22 Summary of Chemicals and Electricity Consumption in Karenge WTP
Item Unit 2018 Remarks

Treated water volume m3/d 14,200 Average production in 2018
Dosage of Sudfloc mg/L 14 Annual average dosage in 2018
Dosage of NaClO mg/L 3.4 Annual average dosage in 2018

Power consumption kWh/year 9,031,321
Raw pumping station, WTP and booster pumping 
station consume 38%, 41% and 21% of electricity, 
respectively.

Unit power consumption kWh/m3 1.74 53.8% of total OM cost.
Unit operation & 
maintenance (OM) cost Rwf/m3 481 Chemicals, power, personnel and other costs

Source: WASAC

Major challenges for operation and maintenance (O&M) are summarized in Table 5.5-23.

Table 5.5-23 Major Challenges for O&M in the Karenge WTP
Item Content Remarks (Urgency)

Technical aspect

1. Lack of stable intake in the lake High
2. Intake pump station exposed to inundation during the 

rainy season (Mar. to Jun.) High

3. Insufficient algae removal High
4. Insufficient capacity of storage reservoir for production 

and distribution with the risk of intermittent overflows in 
case of a blackout.

High-Medium

Organizational 
aspect

5. Capacity development of OM staff Low
6. Shortage of staff number Medium

Financial aspect 7. High OM cost, especially high power consumption High

Others 8. Improvement of standard operation procedure (SOP) Low
9.  Limitation land for an extension. Low

Source: JST

Small water production facilities 

There are seven major small water production facilities in the CoK, totaling 4,950 m3/day in capacity and 
5,600 m3/day in actual production (September 2019). These represented less than 7% of the total water 
production. Most of the small water production facilities are connected to the existing reservoirs and mixed 
with the water from the WTPs. 

Note that there are some water sources that have some problems with the facility as mentioned below.
- Rwampara: Two out of three wells are not working due to the deficiency of the facilities. One well is 

not working due to its dry up. From personal communication with a WASAC operator, it was 
understood that the well was dried up probably due to the human activity (agriculture) near the well. 